
 

MAJOR PROJECT REPORT 

ON 

COMPARATIVE STUDY OF ENVIRONMENTAL ASSESSMENT OF 

WASTEWATER AND SLUDGE TREATMENT METHODS: A LIFE 

CYCLE APPROACH  

SUBMITTED IN PARTIAL FULFILLMENT OF THE REQUIREMENTS FOR THE 

AWARD OF THE DEGREE 

OF 

MASTER OF TECHNOLOGY 

IN 

ENVIRONMENTAL ENGINEERING 

Submitted by 

KULVENDRA PATEL 

2K19/ENE/05 

Under the supervision of 

S.K. SINGH 

 

 

 

 

 

 

 

 

 

ENVIRONMENTAL ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY 

(Formerly Delhi College of Engineering) 

Bawana Road, Delhi-110042 



i 
 

DELHI TECHNOLOGICAL UNIVERSITY 

(Formerly Delhi College of Engineering) 

Bawana Road, Delhi-110042 

 

CANDIDATE’S  DECLARATION 

 

I, Kulvendra Patel, Roll No. 2K19/ENE/05 of M.Tech (Environmental Engineering), hereby 
[...]
and municipal facilities, have previously been evaluated by LCA in prior studies. This 

is particularly problematic since the system boundaries are difficult to delineate and 

because wastewater composition is not considered fully. The following describes a 

summary of the relevant research, especially to develop an idea of LCA application in 

the field of WWT.



Environmental Engineering, Master’s Thesis 2021 

 

9 

 

2.1 Overview 

Life Cycle Assessment has been used in various researches globally to discuss 

environmental footprint and resource use of WWTPs. It was (Tillman, et al., 1998)  who 

first applied LCA to municipal planning in the context of wastewater systems for 

evaluating three alternatives- 1) existing wastewater system 2) use of local pre-

treatment system and the use of sand bed filter.  3) separation of urine, faeces and grey 

water.  The analysis found that the third alternative may be selected rather than the 

second alternative, and the first alternative was less favoured based on CO2 emissions. 

(Seghezzo, et al., 1998) researched and concluded that the anaerobic treatment process 

is more and more acknowledged by developing nations as the core technique of modern 

environmental protection and conservation technologies and represents a sustainable 

WWT system. (Lundin, et al., 2000) studied the influence of system boundaries and the 

scale on the LCA of wastewater systems. Using the results of life cycle inventory (LCI), 

the environmental impacts of conventional wastewater methods were compared with 

segregating systems. The municipal WWT system was constantly assessed with raw 

sewage as an influent, for over three years, in a research carried out by (Tandukar, et 

al., 2007), using a combination of an Up-Flow anaerobic sludge blanket (UASB) with 

a post-treatment Unit for Downflow Hanging Sponge (DHS). South Korean researchers 

(Chen, et al., 2007) performed the investigation to remediate pesticide wastewater with 

a high chemical oxygen demand (COD) value and low biodegradability. The Fenton-

coagulation method was employed first to decrease COD and enhance biodegradability, 

and then biological treatment was used. While much effort has been made in LCA 

studies to integrate uncertainty analysis, there is still unusual practice (Lloyd & Ries, 

2007). Many studies, including several comparative assessments of diverse wastewater 

sludge management and treatment processes (for example, (Lederer & Rechberger, 

2010; Hong, et al., 2009; Pasqualino, et al., 2009; Akwo, 2008; Tarantini, et al., 2007; 



2 Literature Review 

 

10 

 

Svanström, et al., 2005; Suh & Rousseaux, 2002), were not taken the consideration of 

the impact of uncertainty on the LCA results. Other authors (Hospido, et al., 2007) 

designed their analysis to evaluate the environmental impacts corresponding to four 

municipal wastewater treatment plants with primary and secondary treatment.   

As a functional unit, the treatment of wastewater generated from a single person 

equivalent (p.e.) was formed. Systems borders were restricted to the operating stage as 

they were designed to primarily evaluate various technological choices at the plant 

level. The differences in configuration across the plants enabled them to compare and 

define the least harmful environment in WWT.  (Hazrati & Shayegan, 2011) 

investigated activated sludge systems and discovered that most of Iran's Activated 

Sludge Plants are overloaded, resulting in low efficiency. (Ibrahim, et al., 2012) 

attempted to offer a comprehensive overview of biofilm technology as a wastewater 

treatment alternative. Several more studies have generally included municipal water 

and WWT plants, industrial WWT plants, and water-recycling facilities. According to 

(Nnaji, 2014) , the up-flow anaerobic sludge blanket (UASB) reactor has gained 

widespread adoption in the industrial WWT since its invention in the Netherlands.  

LCA has been used in various researches globally to discuss the environmental 

footprint and resource use of WWTPs. Table 2.1 shows a short review of existing 

literature that addresses the categorical comparison of water and WWT systems using 

LCA.



Environmental Engineering, Master’s Thesis 2021 

 

11 

 

Table 2.1 Studies on LCA of WWTPs 

 

 

CT: conventional technologies; NCT: non-conventional technologies; CDT:  conventional 

technologies decentralized technologies; DEC:   decentralized extensive systems; AT:  

advanced technologies. 

A=WWT; B=WWT, sludge treatment and sludge transport; C=B+ sludge disposal; 

D=C+household wastewater collection and transport; E=D+production of fertilizer; WR=water 

effluent reuse.

Reference Country 
Evaluated 

Technologies 
Functional Unit 

System 

Boundary 
LCIA Method Software 

(Zhang & Wilson, 2000) China CT 1 GJ C 
Consumed Energy 

Demand 
- 

(Hospido, et al., 2004) Spain CT 
Wastewater treated 

per day 
C CML 2002 Simapro 5.0 

(Tangsubkul, et al., 2005) Australia CT; AT 

delivery of 1 mL of 

recycled water to be 

used for irrigation of 

sensitive crops 

A+WR NA 
Gabi 3.0 

v2.0 

(Pillay, 2006) 
South 
Africa 

CT; AT 1 m3 D+WR CML Gabi 3.0 

(Machado, et al., 2007) Portugal CDT 
Population 

Equivalent (p.e.) 
A 

CML Baseline 

2000 
Simapro 7.0 

(Foley, et al., 2010) Australia CT; AT 

Wastewater flow rate 
of 2,200 m3/d at a 

strength of 4,000 mg 

COD/L, over 10 
years of operation. 

C 
IMPACT 2002 + 

(v.2.03) 
Simapro 7.0 

v7.1.8 

(Hong, et al., 2011) China NCT 1000 tonnes per day C CML - 

(Kalbar, et al., 2013) India CT; DEC 1 p.e. per year C 
CML 2 baseline 

2000 
MS Excel 

(Meneses-Jácome, et al., 2014) Colombia NCT 1 m3 Biogas C IMPACT 2002+ - 

(Risch, et al., 2015) Egypt CT; DEC 1 p.e. G Recipe Simapro 7.3 

(García-Montoya, et al., 2016) Mexico CDT 1 p.e. per year D IMPACT 2002+ - 

(Singh, et al., 2016) India CT 1 m3 B 
IPCC, Consumed 

Energy Demand 
- 

(de Oliveira Schwaickhardt, et al., 2017) Brazil AT 1 m3 / 3h A Recipe 
Simapro 

7.3.3 

(Kulak, et al., 2017) India CT; DEC 5.3 p.e. E Recipe;IPCC Simapro 

(Lu, et al., 2017) China CT m3 C Eco-Indicator 99 Simapro 8 

(Singh, et al., 2018) India CT 1 m3 C+WR CML Gabi v6.0 



2 Literature Review 

 

12 

 

2.2 Wastewater Treatment Methods 

WWT involves eliminating contaminants from wastewater and turning it into an 

effluent that can be recycled. It has a low environmental effect or may be used for 

several purposes once it has been returned to the water cycle (known as water 

reclamation). WWT is the process of converting complex chemicals in wastewater into 

simpler ones that are stable and nuisance-free, either physicochemically or by 

employing microbes (biological treatment). 

 

2.2.1 Activated Sludge Process 

The activated sludge method is the most often utilized suspended growth technique for 

municipal WWT. In this method, aeration of organic matter containing water is carried 

out in an aeration basin, where the suspended and soluble organic matter were broken 

down by micro-organisms. Some organic matter is produced in new cells, the remainder 

being oxidized into carbon dioxide and water for energy generation. New cells 

generated during the reaction in activated sludge systems are removed by flocculent 

sludge from the water in settling tanks. A portion of this settled biomass is referred to 

as activated sludge and is returned to the aeration tank, while the remainder is referred 

to as waste or surplus sludge. 

 

 

 

 

 

 

 

 

Figure 2.1 Flow Diagram of Activated Sludge Process 



Environmental Engineering, Master’s Thesis 2021 

 

13 

 

2.2.2 Sequential Batch Reactor 

Sequential batch reactors (SBR) are industrial wastewater treatment tanks. Batch 

treatment of wastewater, such as sewage or wastewater from anaerobic digesters or 

mechanical biological treatment facilities, is performed using SBR reactors. To make 

wastewater acceptable for disposal into sewers or usage on land, oxygen is bubbled 

through it to minimize biochemical oxygen demand (BOD) and chemical oxygen 

demand (COD). To handle the constant intake of wastewater, the SBR system typically 

consists of a storage/equalization tank and a single SBR tank, or a minimum of two 

tanks. Traditional screening and grit removal are generally given with conventional 

active sludge treatment schemes as preparatory treatment. In SBR processes, primary 

sedimentation is typically not needed unless the influential suspended solids are 

excessive. Depending on the SBR installation, sewage settled downstream can also be 

treated.

Figure 2.2 Flow Diagram of Sequential Batch Reactor 



2 Literature Review 

 

14 

 

2.2.3 Constructed Wetlands 

Constructed wetland (CWs) is WWT system that imitates and increases the efficacy of 

processes that aid water purification comparable to natural wetlands. It employs water, 

aquatic plants (i.e., reeds, duckweed), micro-organisms that naturally exist, and a filter 

bed (often sand, soil, and/or gravel). For secondary or tertiary wastewater treatment, 

CWs may be employed. There are many distinct designs, including vertical wetlands, 

which require less soil but more energy than horizontal wetlands for activities such as 

pumping or siphoning, but which can instead rely on terrain and gravity. The plants, 

microbes, and substrates, in general, serve as a filter and purifying system. First, water 

is slowed as it reaches the marsh, enabling sediments to settle. Plant roots and the 

substrate collect larger particles from the wastewater throughout the water flow process 

through the constructed wetland. Through natural breakdown and uptake by bacteria 

and plants, contaminants and nutrients contained in the wastewater are thereafter 

removed from the water. Water can be safely returned into surface waterways or 

utilized for various purposes after treatment in a constructed wetland. 

 

 

 

Figure 2.3 Flow Diagram of Constructed Wetlands 



Environmental Engineering, Master’s Thesis 2021 

 

15 

 

2.2.4 Up-flow Anaerobic Sludge Blanket 

The anaerobic sludge blanket technology (UASB) is an anaerobic form of digester for 

WWT. The UASB reactor is a methane-producing digester that employs an anaerobic 

process, generates a granular sludge blanket, and is digested by an anaerobic 

microorganism. A Peristaltic pump transports the influent to UASB reactor from 

bottom. The influent rises and comes into contact with the biomass in the sludge bed, 

then continues to rise, and the rest of the substrates come into contact with the biomass 

again in the sludge blanket, which has a lower concentration of biomass than the sludge 

bed below. The sludge blanket consists of microbial granules (diameter 1 mm to 3 mm), 

i.e., small microbial agglomerations resist being washed off in the up-flow due to their 

weight. Organic chemicals are degraded by microorganisms in the sludge layer, and as 

a consequence, gases (CO2 and CH4) are emitted. 

 

 

2.3 Sludge Treatment Methods 

The residue collected in wastewater treatment plants is termed sludge (or biosolids). 

Waste sludge is the residual solid, semi-solid, or slurry material that is generated as a 

by-product of the treatment operations. This remaining material is usually categorized 

Figure 2.4 Flow Diagram of Up-flow Anaerobic Sludge Blanket 



2 Literature Review 

 

16 

 

as primary or secondary sludge. Primary sludge is formed by the precipitation of 

chemicals, sedimentation, and other primary processes, whereas secondary sludge is 

the biomass activated by the biological processes. Sewage sludge treatment and 

disposal are essential for the design and operation of all WWT facilities. Two major 

objectives of sludge treatment prior to ultimate disposal are the volume reduction and 

stability of organic contents. Stabilized sludge has no unpleasant smell and may be 

handled without nuisance or health danger. A combination of thickening, digesting, and 

dewatering procedures may be involved in treating sludge. 

 

 

 

 

Thickening is generally the initial stage in sludge treatment because the slurry 

of solids suspended in water cannot be handled in practice. In a tank called a 

gravitational thickener, thickening is generally done. A thickener may decrease the total 

amount of sludge to less than half of what it was initially. Sludge Digestion is biological 

Figure 2.5 Flow Diagram of Sludge Treatment Process (source - Encyclopedia Britannica, Inc.) 



Environmental Engineering, Master’s Thesis 2021 

 

17 

 

process that converts organic waste into stable compounds. Digestion reduces the total 

quantity of solids, removes pathogens, and simplifies dewatering or drying the sludge. 

Digested sludge is inoffensive, resembling rich potting soil in appearance and 

properties. Digested sewage sludge is usually dewatered prior to disposal. Dewatered 

sludge still contains a large amount of water, often up to 70 percent, but sludge no 

longer acts like a liquid and may be processed as a solid matter even when the moisture 

contents are there. The simplest dewatering technique is sludge-drying beds. The land 

is generally eventual destination of treated sludge. Sludge that has been dewatered can 

be buried underground in a sanitary landfill. It may also be used as a soil conditioner 

and fertilizer on agricultural land. 

The sludge stabilization process is to break down the sludge's organic 

composites to lower its mass and produce a product that is less odorous and safer from 

point of view of public health. Aerobic and aerobic digestion, composting, 

lime stability, and heat treatment comprise the following processes to stabilize sludge 

(Czechowski & Marcinkowski, 2006). Lime is seen as a universal compound for 

stabling sewage sludges as it plays a crucial function in reducing and enhancing the 

agro-pathogenic content of sludge, the availability of heavy metals, and related 

environmental concerns (Wong & Selvam, 2006). 

 

 



3 Life Cycle Assessment  

18 

 

CHAPTER 3 

METHODOLOGY 

(LIFE CYCLE ASSESSMENT )  

 

 

In order to meet the objective of sustainable development, comprehensive and rigorous 

tools are needed for decision-making to find the best options for sustainable 

development. Decisions must have a system perspective, take account of the life cycle 

and all the implications that the solution has on them. Life cycle assessment is a tool 

with above features. Life cycle studies range from comprehensive and quantitative 

evaluations that describe and occasionally evaluate environmental effects of energy 

consumption and raw materials, waste, and overall life cycles to quality assessments 

and to priority over the categories of life cycle impacts. Input information, an LCA 

modeling platform, and impact assessment methodologies are essential for developing 

an LCA. This chapter provides overview of methods and the ideas, concepts, and tools 

used in the study and contains description of the LCA tool and the use of Simapro 

software.



Environmental Engineering, Master’s Thesis 2021 

19 

 

3.1 Introduction 

Life cycle assessment had its origins in the US during the 1960s. Initially, focus was on 

energy 

efficiency, consumption of raw materials and, to a lesser extent, waste disposal (Jensen, 

et al., 1998). Today LCA is defined as “a tool to assess the potential environmental 

impacts and resources used throughout a product’s life cycle, i.e. from raw material 

acquisition, via production and use stages, to waste management” (ISO, 2006b). The 

early studies relied on data from public sources and was known as ‘Resource and 

Environmental Profile Analysis’ (REPA) in the United States and ‘Ecobalance’ in 

Europe (Hunt, et al., 1992). LCA has therefore been formally defined by The Society 

of Environmental Toxicology and Chemistry (SETAC) as “a process to evaluate the 

environmental burdens associated with a product, process or activity by identifying and 
[...]
distinguishes two indicators: the 18 midpoint categories and the 3 endpoint/damage 



3 Life Cycle Assessment  

30 

 

categories. This technique includes CFs for many substances, as well as normalization 

factors from Europe and throughout the world. 

 

 

3.3.4 IMPACT 2002+ 

This technique provides a practical implementation of midpoint and/or endpoint 

approach, which connects all sorts of LCI data to multiple damage categories through 

various midpoint categories. There are fourteen midpoint categories in the IMPACT 

2002+ methodology, and they are eventually connected to four endpoint categories to 

show an overall environmental impact of production system. The IMPACT 2002+ 

methodology allows normalizations to be performed at both midpoint and endpoint. At 

this time, about 1500 different LCI-results are covered in the IMPACT 2002+. The 

1500 LCI-results are the data of their midpoint CFs, damage CFs, normalized midpoint 

CFs and normalized damage factors. They can be used directly when conducting 

different types of LCAs. 

 

 

 

 

 

 

 

 

 

 

 

 



Environmental Engineering, Master’s Thesis 2021 

31 

 

Figure 3.4 Overall scheme of the IMPACT 2002+, based on (Jolliet, et al., 2003) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

3.4 Tools for the calculation of life cycle assessment studies  

Several software tools are presently available to model the life cycle effects of any 

product or process, or service. Some of most well-known and commonly used LCA 

softwares are: 

 

• Simapro 

• Gabi 

• OpenLCA 

• Umberto 

• TEAM 

• Ecochain 



3 Life Cycle Assessment  

32 

 

3.4.1 Simapro 

This is popular LCA tool for industrial purposes, and it is often regarded as one of the 

expert versions for practical LCA applications. Product life cycle and design choices 

may be made more efficiently using this tool. This tool was created considering 

scientific knowledge of nearly every product and material. The information provided 

in this tool is transparent to an extent and mostly avoids the black-box process (PRé, 

2016) SimaPro organizes the LCA phases in line with the ISO14040 and ISO 14044 

LCA standards. 

SimaPro provides the following applications and features: 

 

1. Because of the systematic and transparent methodology used in modeling, any 

complicated life cycle process may represented more simply in SimaPro. 

2. The capacity to evaluate environmental impacts depending on categories during 

the life cycle of product. 

3. It provides system for collecting, evaluating, and monitoring any product's data, 

as well as its sustainability performance. 

4. Various hotspots exist across each supply chain, and depending on product and 

its life cycle, they may be critical. It is essential to identify them, which demands 

the use of professional modeling software such as SimaPro. 

5.  SimaPro will make the procedure easier to comprehend, enabling the 

identification of the hotspot.



Environmental Engineering, Master’s Thesis 2021 

33 

 

 

 

Figure 3.5 Explorer window in SimaPro showing all the LCA framework stages 



4 LCA Of Wastewater and Sludge Treatment Methods  

34 

 

CHAPTER 4 

LIFE CYCLE ASSESSMENT OF WASTEWATER AND 

SLUDGE TREATMENT METHODS 

 

 

One of the difficulties that emerging countries like India confront is WWT. It is critical 

to analyze the environmental impacts of WWTPs and design wastewater reuse 

technologies that have the least amount of negative impact on environment and human 

health. Traditional wastewater treatment techniques in India include the Activated 

Sludge Process, Up-flow Anaerobic Sludge Blanket Reactor, and other land-based 

treatment technologies. This chapter compares and contrasts the LCA of WWT 

techniques. Using the Simapro LCA tool and the Ecoinvent database v3.6, various 

emissions from the WWTP and their impact factors are evaluated. The goal of this study 

is to assist decision-making through the identification of significant factors that 

influence the consequences of life cycles and provides a credible environmental 

assessment of wastewater treatment technology. 

 

 

 

 

 

 

 

 

 

 



Environmental Engineering, Master’s Thesis 2021 

 

35 

 

4.1 Introduction 

In LCA, the comparable performance systems or products or procedures are selected 

by considering the impacts of their life cycle caused by alternatives. It may also used 

to identify most critical environmental impacts in the life phase and to establish 

baselines for potential research. The environmental effects are assessed by determining 

and quantifying the resources and products used and the atmosphere's emissions 

throughout the life cycle (Garfí, et al., 2017). ISO 14040 and ISO 14044 LCA 

guidelines characterize four distinct but theoretically iterated phases in the LCA – 

(i)  goal and scope, which involves a clear and consistent definition of the study;  

(ii)  perform a life cycle inventory (LCI), based on energy and mass quantification; 

(iii) perform a LCIA utilizing the information collected at the LCI phase in 

conjunction with state-of-art impact assessment method; 

(iv)  interpretation of results and make some general conclusions and 

recommendations. 

 

  LCA may be used to analyze and evaluate the contributions of various activities 

or systems to global environmental impacts. The assumptions made in this study are: 

(i) The BOD inlet is assumed to be the average in India (200 mg/l) for all treatment 

plants (CPCB, 2009); (ii) and sludge transportation distance for all WWTPs is assumed 

to be 20 km; (iii) according to previously published literature (Tillman, et al., 1998; 

Machado, et al., 2007; Kalbar, et al., 2012), the construction phase of a WWTP in India 

accounts for around 1% of the entire life cycle impacts of the WWTP. As a result, the 

construction phase is excluded from this research and focuses on the operation phase 

of the WWTPs; (iv) LCAs need the usage of software such as SimaPro or openLCA. 

These software’s often incorporate a number of inventory databases. Since the 

databases were created mainly in the European context, they must typically be adapted 

when used in other regions as there are no national databases available in India to carry 



4 LCA Of Wastewater and Sludge Treatment Methods  

36 

 

out the LCA, and the production of material and emission inventories has become 

difficult (Kalbar, et al., 2012). In this study, Simapro 9.1.1.1 software and Ecoinvent 

v3.6 database are used. 

 

4.2 Materials and Methods 

4.2.1 Goal and Scope 

The study aims to compare the environmental impacts of the four WWT methods: (i) 

Activated Sludge Process (ASP), (ii) Constructed Wetland (CW), (iii) Sequential Batch 

Reactor (SBR), and (iv) Up-flow Anaerobic Sludge Blanket (UASB). The sludge from 

these wastewater treatments goes to considered sludge treatment methods (anaerobic 

digestion, anaerobic digestion with pre-treatment, lime stabilization, and lime 

stabilization with energy recovery), respectively. Figure-4.1 shows the boundary of 

considered system of analysis. The precise selection of system boundaries has 

significant impact on LCA. The system boundary starts when raw wastewater goes for 

primary treatment and terminates at the point of application of treated sludge. The 

system boundary includes first-order environmental impacts, including direct 

atmospheric pollution and effluent discharge. It also takes into account second-order 

effects such as electrical emissions and the material resources for the procedures of 

treatment. The Functional Unit (FU) specifies how the product's functions are 

quantified. A FU's primary purpose is to serve as a point of reference for relating inputs 

and outputs. This point of reference is required to ensure LCA outcomes are 

comparable; this is especially important when comparing various systems and ensuring 

that comparisons are performed on a common basis. Several analyses consider 

population equivalent (p.e.) as FU, but they calculate it in very different ways. One p.e. 



Environmental Engineering, Master’s Thesis 2021 

 

37 

 

represents 50g of BOD5 load per day in India (Arceivala & Asolekar, 2007). Other 

functional units used in research are m3 (Kamble, et al., 2017; Singh, et al., 2018); kg 

of sludge (dry basis) (Suh & Rousseaux, 2002; Hospido, et al., 2005; Cartes, et al., 

2018). According to (Zang, et al., 2015), WWT related LCA should use more than one 

FU to define the system under study and avoid ambiguities in the conclusions. Two 

separate FU have been used in this study since the LCA covers both wastewater and 

sludge treatment. For WWT, FU is 1 m3 of treated wastewater, and for sludge treatment, 

FU is 1kg of sludge (dry basis) is considered.  

 

 

Figure 4. 1 System Boundary of the WWT Process 



4 LCA Of Wastewater and Sludge Treatment Methods  

38 

 

4.2.2 Life Cycle Inventory 

This is the LCA stage, which involves gathering system inputs and outputs for end of 

life phase of process. System inputs are raw materials and energy, and the system 

outputs are materials such as compost, pollutants to air, water, and soil. Data of 

input/output, including raw materials, products, and emissions, are collected and 

recorded for each system boundary phase. The life cycle inventory (LCI) is critical 

since it directly influences the impact assessment phase and is important for the 

interpretation of results and conclusions. The inventory used in this study was compiled 

using the Ecoinvent v3.6 database and previously published research (Tangsubkul, et 

al., 2005; Cartes, et al., 2018). Since there is no central database on all types of 

inventories in India, creating a life cycle inventory of all units is challenging. More 

information on each WWTP and its inventories can be found in the subsections below. 

 

4.2.2.1 Activated Sludge Process 

 

ASP is most commonly used WWT system. Although there are several different 

designs, all ASPs have three main components: an aeration tank (coarse bubble 

aeration) where microorganisms metabolize suspended and soluble organic matter; a 

settling tank for the separation of activated sludge (AS) and effluent; and returned AS 

equipment to move settled AS from the sedimentation tank to aeration tank. All of these 

elements are included in the study's scope.  Material and emission inventory of this 

analysis is generated for a 50 MLD sewage treatment plant based on (Kalbar, et al., 

2013). Waste-activated-sludge from the main treatment process is further treated using 

an anaerobic digestion (AD) process. Sludge from WWT is thickened prior to AD to 



Environmental Engineering, Master’s Thesis 2021 

 

39 

 

reduce its volume. The ASP flow diagram is shown in Figure -4.2(a). In terms of solids 

recovery, a 90 percent efficiency was assumed (Hobson, 2003). The biogas produced 

is used to generate electricity. A loss of 5 percent of total biogas generated, with 50 

percent directly emitted and the other 50 percent released and emitted during storage, 

was taken into account (Cakir & Stenstrom, 2005). It was assumed that dewatering 

would take place in a centrifuge using polyacrylamide, and the sludge would then be 

transported 20 km to the application site in a 21-metric-ton lorry. Table-1 shows the 

inventory data of ASP. 

 

4.2.2.2 Constructed Wetland  

 

CWs are integrated structures designed with natural processes, including wetland plants 

and microbial assemblies, assisting with wastewater management (Vymazal, 2010). 

According to (Arceivala & Asolekar, 2007), the CWs are designed for a BOD5 of 200 

mg/l. When evaluating the environmental effect of CWs, it is important to account that 

when CO2 is sequestered in biomass, CW will serve as a carbon sink. CWs, but on the 

other hand, release significant quantities of greenhouse gases (de Klein & van der Werf, 

2014) especially CH4 and N2O. In the study, Phragmites karka (P. karka) is assumed 

to be used to treat sewage. The CW pollution inventory is shown in Table-1. After the 

primary treatment, wastewater enters the horizontal flow wetland, causing solids to 

settle. After being treated in CW, sludge is thickened, then chemically stabilized with 

lime, dewatered, and transported to landfill site to dispose. A 21-metric-ton lorry was 

assumed to have been used to transport the sludge over a 20-km distance. The Figure – 

4.2 (b) depicts the phase flow diagram of CWs. 

 



4 LCA Of Wastewater and Sludge Treatment Methods  

40 

 

Parameters Unit ASP CW SBR  UASB  

Wastewater Treatment*      

Input from Technosphere      

Electricity kWh 0.173 0.0219 0.309 0.0329 

Emissions to Air      

Carbon Dioxide kg 0.197 -0.0438 0.351 0.0822 

Sulfur dioxide g 1.62 0.219 2.87 0.438 

Nitrogen oxides g 0.701 0.11 1.24 0.241 

Carbon monoxide g 0.932 0.219 1.6 0.625 

Mercury mg 0.0252 0.00329 0.0438 0.00471 

Particulates g 0.416 0.0515 0.723 0.0964 

Emissions to Water      

COD kg 0.070 0.0548 0.05 0.0986 

Nitrogen, total kg 0.0329 0.0219 0.0145 0.0986 

Phosphorus, total kg 0.006 0.005 0.000997 0.00767 

Heavy metals g 2.29 1.96 0.964 2.49 

Emission to Soil      

Nitrogen, total g 1.81 0.997 2.82 3.5 

Phosphorus, total g 0.449 0.252 0.707 0.877 

Output to Technosphere      

Sludge kg 0.05 0.02 0.01 0.02 

Sludge Treatment**      

Input from Technosphere      

Electricity kWh 0.166 0.0975 0.235 0.0975 

Heat kWh 0.64 - 0.65 - 

Truck tkm 0.074 0.06 0.1 0.06 

Polyacrylamide kg 0.0091 0.0091 0.0091 0.0091 

Lime kg - 0.165 - 0.165 

Avoided Products      

Ammonium sulfate, as N kg 0.012 - 0.011 - 

Phosphate fertiliser, as P2O5 kg 0.0016 - 0.0014 - 

Electricity kWh 0.7 - 0.84 0.0649 

Heat kWh 0.75 - 0.895 - 

Emissions to Air      

Methane, biogenic kg 0.0089 0.024 0.0106 0.024 

Carbon dioxide, biogenic kg 0.6 0.308 0.712 0.308 

Nitrogen oxides kg 8E-5 - 0.0001 - 

Dinitrogen monoxide kg 0.00017 - 0.00016 - 

Hydrogen sulfide kg 1E-5 - 1E-5 - 

Ammonia kg 0.0007 0.014 0.00085 0.014 

Emissions to Water      

Phosphate kg 0.0272 0.029 0.028 0.029 

Nitrate kg 0.3 0.262 0.264 0.262 

Ammonium, ion kg 0.058 0.06 0.058 0.06 

Nitrogen dioxide kg 0.0034 0.0036 0.0034 0.0036 

Table  4.1 Inventory Data of WWTPs (Tangsubkul, et al., 2005; Kalbar, et al., 2012; Cartes, et al., 2018) 

 



Environmental Engineering, Master’s Thesis 2021 

 

41 

 

4.2.2.3 Sequential Batch Reactor  

 

SBR is a modification of ASP. Wastewater is applied to a single batch reactor in this 

method and then processed and discharged to eliminate undesirable components. 

Equalizing, aerating, and clarification will all be done with a single batch reactor. They 

are generally used for WWT with low or intermittent-flow conditions (Gupta, et al., 

2012). The process diagram of SBR shown in Figure – 4.2 (c). The inventory data is 

generated for 33 MLD capacity SBR plant (Gupta & Singh, 2012) based on the design 

procedure given in (Metcalf & Eddy, 2003). The sludge from SBR is assumed to be 

subjected to anaerobic digestion before applying to the land. The inventory data of SBR 

is given in Table – 4.1. 

 

4.2.2.4 Up-flow Anaerobic Sludge Blanket  

 

The UASB reactor is the widely used anaerobic treatment system for wastewater. 

UASB is a suspended growth reactor that promotes granulation to sustain a high 

microbial biomass concentration (Khanal, et al., 2017). Table 1 shows the emission 

inventory. A75 MLD capacity sewage treatment plant based on (Kalbar, et al., 2013) is 

used to generate LCI. UASB sludge is assumed to be treated with lime stabilization 

before being disposed of, having an energy recovery facility. The UASB phase flow 

diagram is shown in Figure – 4.2 (d). 

 

 

 



4 LCA Of Wastewater and Sludge Treatment Methods  

42 

 

(a) 

(b) 

(c) (d) 

Figure 4.2 Flow Diagram of (a) Activated Sludge Process (b) Constructed Wetlands (c) Sequential Batch Reactor (d) Up-flow Anaerobic Sludge Blanket 



Environmental Engineering, Master’s Thesis 2021 

 

43 

 

4.2.3 Life Cycle Impact Assessment  

 

An LCIA aims identify and quantify potential consequences of product, operation, or 

service on environment. LCIA comprises several steps: choosing the appropriate 

impact categories, assigning the elementary flows, characterization, normalization, 

grouping, and weighting (Nieuwlaar, 2013). LCIA methods take two different 

approaches: midpoint and endpoint. The midpoint method embraces the categories in 

the middle of the cause-effect chain without computing final damages, such as human 

health or environmental damages. Global warming, Acidification, ionizing radiation, 

and eutrophication are some examples of these midpoint categories. The endpoint 

method takes it a step further by converting midpoint effects into more specific human 

and ecosystem damage categories. 

LCIA methods attempt to link each LCI to the respective environmental impacts. The 

LCI results are categorized according to ISO 14044 into impact categories with an 

indicator. There are many approaches for calculating environmental effects. The most 

often used LCIA approaches are CML, IMPACT 2002+, Eco-indicator 99, and Eco-

points 97.  Damage assessment and weighting are not supported by the CML method. 

Eco-point 97 can calculate impacts in single score; however, it does so by using 30 

separate impact categories and does not reflect ultimate damages to human health or 

resources. The IMPACT 2002+ approach was used in this analysis. This method 

consists of four other methods: IMPACT 2002, Eco-indicator 99, CML (Guinée, et al., 

2002) and Intergovernmental Panel on Climate Change (IPCC). The method 

consistently combines midpoint and endpoint categories. This method includes 15 

midpoint level categories grouped into four damage impact scores or damage 

categories: Human Health, Ecosystem Quality, Climate Change, and Resources. Table 



4 LCA Of Wastewater and Sludge Treatment Methods  

44 

 

– 4.2 shows the midpoint and damage categories of IMPACT 2002+ (Jolliet, et al., 

2003). The following impact categories are chosen based on studied processes and 

emissions: Global Warming, Toxicity, Eutrophication, Acidification, Respiratory 

Effects, and Fossil Depletion. Midpoint characterization factors are based on 

equivalency rules, which means that midpoint characterization scores are calculated in 

kg-equivalents of a substance relative to a reference substance. This study does not 

consider model uncertainty or uncertainty from the LCIA methods. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table 4.2 Impact categories of IMPACT 2002+ 



Environmental Engineering, Master’s Thesis 2021 

 

45 

 

4.3 Results and Discussions 

 

A comparative LCA of wastewater treatment methods was performed in this study. The 

overall energy consumption of the plants through their life cycle has been found to be 

SBR > ASP > UASB > CW, which is consistent with previous studies conducted in 

India (0 - 1 kWh/m3) (Singh & Kazmi, 2018; Kamble, et al., 2019). The wastewater 

treatment LCA was carried out using SimaPro, in which inventories of WWT were 

entered and evaluated. In this evaluation, the inventories were analyzed using the 

IMPACT 2002+ approach. The inventory data were derived from previously published 

publications and the ecoinvent database. The analysis shows that electrical 

consumption contributes the most to global impact categories such as global warming, 

abiotic depletion, and acidification. The WWTP does not have a direct influence on the 

surrounding environment. Its environmental effect is attributed to the production of 

electricity (Ioannou-Ttofa, et al., 2016). This is due to the extraction and combustion of 

fossil fuels, which emit pollutants and CO2 into the atmosphere. The data obtained from 

the analysis of impact categories are as follows: -  